Siiz

-
@

Journal of Applied Research and Technology

www.jart.icat.unam.mx

Journal of Applied Research and Technology 20 (2022) 260-273

Original

Development of a community-scale autonomous water purifier
(AWP) prototype to remove heavy metals

Dulce K. Becerra-Paniagua®* - Joel Pantoja Enriquez® « Araceli Hernandez-Granados®
Guillermo Ibafiez Duharte® « Joel Moreira Acostac - P. J Sebastian?

alnstituto de Energias Renovables. Universidad Nacional Auténoma de México. Temixco, Morelos, México
bUniversidad de Ciencias y Artes de Chiapas. Tuxtla Gutiérrez, Chiapas, México
< Instituto de Ciencias Fisicas. Universidad Nacional Auténoma de México. Cuernavaca, Morelos, México
dUniversidad del Valle de México. Tuxtla Gutiérrez, Chiapas, México

Received 06 15 2021; accepted 12 29 2021
Available 06 30 2022

Abstract: In this paper, we present the design and evaluation of a prototype Autonomous Water
Purifier (AWP) for removing heavy metals from contaminated water. The AWP prototype uses solar
energy for its operation. An autonomous photovoltaic system was designed to operate up to 8 hours
per day and to generate a water flow of 112 liters per day. The prototype was designed to remove
biological and chemical agents. It was achieved the elimination of total coliforms, fecal coliforms, total
alkalinity, total hardness, total solids, chloride and sulfate from 50 to 100%. It could also remove heavy
metals. Pb*, Hg*', Cd** and Cu?" were eliminated from 80 to 99%. This wide range of contaminant
removal shows a unique way to treat contaminated water in comparison to existing purification
systems. The prototype was evaluated with river and spring water from different rural communities of
Chiapas, Mexico. The results indicate that the prototype can completely remove contaminants in
natural waters and get water that meets the guidelines of the Mexican official standards. This work
helps to solve problems in marginalized communities and natural disaster areas where there is no
access to clean water, electricity and suffer from waterborne diseases.

Keywords: Hybrid solar system, Water purification, Water treatment, Heavy metal removal

*Corresponding author.
E-mail address: dkbp@ier.unam.mx (Dulce K. Becerra-Paniagua).
Peer Review under the responsibility of Universidad Nacional Auténoma de México.

Y I~ S
L () .
Yol
ICAT

Instituto de Ciencias
Aplicadas y Tecnologla



https://www.icat.unam.mx/
mailto:dkbp@ier.unam.mx
https://www.unam.mx/

Dulce K. Becerra-Paniagua et al. / Journal of Applied Research and Technology 260-273

1. Introduction

Nowadays, shortage of clean water in the world has become a
big and serious problem since it affects thousands of people,
especially the vulnerable population in rural and remote
areas. This problem does not arise from the “lack of water” in
the area, this comes from many other factors and even in areas
with high water resources. For example, Latin America and the
Caribbean (LAC) are regions with high water resources, they
possess almost 34% of the fresh water in the world (Mekonnen
et al., 2015). Nevertheless, access to potable and purified
water is insufficient and their quality is inadequate
(Flachsbarth et al., 2015). According to the World Health
Organization (WHO) and the United Nations International
Children's Emergency Fund (UNICEF), around 2.2 billion
people around the world do not have safely managed drinking
water services, 4.2 billion people do not have safely managed
sanitation services, and 3 billion people lack basic
handwashing facilities (World Health Organization & United
Nations Children's Fund, 2015; 2019). The COVID-19 pandemic
has woken up the previous red alerts.

It is well-known that lack of water brings many social
problems. For example, in 2017 almost 1.6 million people died
globally from diarrheal diseases (WHO & UNICEF, 2017a) and
in Latin America and the Caribbean, it is the second leading
cause of death (Pan American Health Organization, 2017).
Diarrhea is completely preventable and treatable and the
main causes come from the consumption of contaminated
water mainly by Escherichia coli (E. coli) and heavy metals
(Jaishankar et al.,, 2014), both are associated with toxicity and
bioaccumulation in living beings (Marazzato et al., 2020;
Shaharoona et al., 2019).

In the case of Latin America and the Caribbean, 74.3% and
31.3% of the population respectively have access to safely
managed water and sanitation services (Pan American Health
Organization & World Health Organization, 2019). Mexico is
one of the Latin American countries with a larger supply of
fresh water in the world, every year Mexico receives around
1,449,471 million cubic meters of water in the form of
precipitation. The North, Center and Northwest regions
possess 1/3“ of the renewable water with 4/5th of the
population (1,581.28 m3/inhab/year) which is less than the
Southeastern region with 2/3rd of the renewable water and
1/5th of the population (10, 718.25 m?/inhab/year) (PAHO &
WHO, 2019). Even though, the Southeastern region possesses
more water, this region is less developed in Mexico. The most
affected states are Oaxaca, Guerrero, Campeche, and Chiapas.
Among all these states, in 2016 the state of Chiapas had the
highest renewable water resources per year and per capita in
the country,113,903 hm?®/year and 21,419 m?®/inhab/year,
respectively (Statistics on Water in Mexico, 2017). Even with
these resources of water most rural communities of this state

don’t have access to clean water, electricity and suffer from
water-borne diseases.

In order to find solutions for this type of problem, many
reports have proved that household water treatment can be
the most cost-effective option (Holtman et al., 2018; Murray et
al., 2020). However, this method has a disadvantage, such as
taste and poor disinfection efficiency. Other options are the
use of solar radiation for drinking water treatment through
SODIS (solar water disinfection) (Kohn et al., 2016; Parsa et al.,
2020; Vivar et al., 2017) this method had confirmed efficiency
to remove bacteria, fungi, and viruses. Nevertheless, the time
needed for solar exposure is at least 6 hours; if it is cloudy this
isup to 2-3 days (Wang et al., 2016).

Another potential method to improve the efficiency of solar
disinfection has been reported by the addition of a
photocatalyst, such as titanium dioxide (TiO,) (Fernandez-
Ibafiez etal.,2015; Wu et al., 2014). Although TiO, increased the
effectiveness of the SODIS, the suspension of TiO,
nanoparticles had to be separated before human
consumption (otherwise it could be a human health risk), also
this process is costly and difficult. Even with this big potential,
the SODIS is limited to the disinfection efficiency and the
scale-up. This is because the large-scale systems such as the
continuous flowing or pumping circulation both need
electricity and they ceased to be useful for rural and remote
areas that lack clean water and electricity.

Due to these reasons, other works have developed hybrid
photocatalytic-photovoltaic prototypes to treat
contaminated water (Qin et al., 2015; Vivar et al., 2012). Other
researchers reported hybrid systems using solar radiation,
these systems were pilot-scale solar photoreactors, which
included flat plate reactors (FPRs) and compound parabolic
collector (CPC) reactors (Ochoa-Gutiérrez et al., 2018; Wang et
al.,2016). Many hybrid systems for remote locations have been
developed to desalinate water through reverse osmosis
(Alghoul et al,, 2016; Peng et al,, 2018) and ultrafiltration
membranes (Clayton et al., 2019).

The main advantage of hybrid systems is that they do not
require conventional energy for their operation. It favors their
implementation in remote areas that lack clean water and
electricity. However, despite its great functionality, each method
has its disadvantages such as high cost, taste, laboratory scale,
synthetic feeding water, low removal efficiency from toxic
contaminants such as heavy metals (mercury, lead, arsenic,
cadmium and copper). In addition, the experiments only showed
few contaminants such as dyes, salts, microorganisms.

The aim of this work is to build and evaluate an
autonomous water purifier (AWP) prototype, with practical
and accessible dimensions/weight to make it easy to
handle, highly efficient to remove heavy metals from
remote locations, with the purpose of enhancing water
quality in a community-scale.

Vol. 20, No. 3, June 2022 261



Dulce K. Becerra-Paniagua et al. / Journal of Applied Research and Technology 260-273

Our results showed that the AWP prototype has an
extensive range for the removal of contaminants in
comparison to equivalent water treatment systems from the
same locations, and the electricity generated by the solar cells
can be used for running the whole system. The water
performance, design, operational conditions, and
photovoltaic system were studied.

2. Materials and methods

2.1 Design of the AWP prototype

2.1.1 Feed water quality

The design of purification steps in the AWP prototype is
dependent on the feed water quality, therefore the chemical
and microbiological contaminants commonly found in most
surface water and groundwater of Latin America were
identified (Table 1). Based on these results, it was possible
to determine and select the stages convenient for the
purification system and achieve suitable drinking water
that met the guidelines by Mexican official standards for
purified water.

Table 1. Main chemical and microbiological
contaminants present in natural waters of Latin
America (WHO & UNICEF, 2017b).

Contaminant type

Microbiological

Concentration range

Total coliforms
Fecal coliforms

2000-180,000
MPN/100 mL

1500-50,000

MPN/100 mL
Concentration range

200-600 mg/mL

150-700 mg/mL

Chemical
Total alkalinity
Total hardness

Total solids 200-900 mg/mL

Sulfate 10-50 mg/mL

Chloride 10-30 mg/mL

Heavy metals Concentration range

Mercury (Hg*) 10-30 mg/L

Lead (Pb?) 10-50 mg/L

Arsenic (As*) 10-30 mg/L

Cadmium (Cd?) 10-30 mg/L

Copper (Cu?) 15-30 mg/L

2.1.2. Solar resources

Mexico is within the latitudes 15°N to 35°N, with annual
average solar radiation levels of approximately 5.00 kWh/m?-
year (Matsumoto et al,, 2014). The northern region of the
coastal zone of the Gulf of Mexico can reach a radiation up to
6.7 kWh/m2-day (Pérez-Denicia et al, 2017). While, the
southeast region, including Chiapas, can reach a solar
radiation level of up to 4.76 kWh/m*day (REdataexplorer,

2022), and the annual average solar radiation at this area is
5.66 kW/m?/-year (Valdes-Barron et al., 2014).

2.1.3. Components of AWP prototype

The AWP prototype is integrated by: (1) photovoltaic panels
(capture the energy of the incident solar radiation and convert
it into electrical energy); (2) controllers (regulate the electric
current that arrives at the batteries); (3) batteries (store the
electrical energy), (4) inverters (convert the input of direct
current to alternating current). The purification system is
located inside the housing (26) of the AWP prototype.

To put the prototype to operate, first it is necessary to pre-
treat the feed water in the storage tank (5); inside there are
coagulants, flocculants and disinfectants dispenser (6). The
fluid (27) is formed by a pressure pump (7) for forced flow,
purification processes are integrated by adsorption columns
(8 and 9) with polymeric materials (polypropylene and
polyester), zeolite ion-exchange column (10) of heavy metals,
adsorption columns with activated carbon materials (11 and
12), polymer resins ion exchange columns (13) of hardness, a
transmembrane pressure pump (14), semipermeable
membranes (15 to 18), adsorption column (19), ultraviolet
lamp (20) and a pressurized storage tank (21).

A purified water taps (22) and a digital indicator display (23)
are located on the front outer surface of the AWP prototype. A
shut-off valve (24) for feed water is located on the lateral outer
surface, on the lower outer surface is located the trailer (25)
that provides mobility to the device. The external surface of
the device is formed by a rigid structure (26) with high
resistance to corrosion and wear.

5

Figure 1. Technical schematic of AWP prototype.

Vol. 20, No. 3, June 2022 262



Dulce K. Becerra-Paniagua et al. / Journal of Applied Research and Technology 260-273

2.2. Sizing and construction of AWP prototype
2.2.1. Dimensioning of the autonomous photovoltaic
system
The purpose of photovoltaic dimensioning is to calculate
system elements needed to reliably supply the electrical
energy needed for a purification system to operate and
achieve a completely autonomous system. The following
environmental and operational parameters for calculations of
the photovoltaic sizing were considered:

1. Thedaily power demand of the equipment required by the
purifier was determined according to alternating (AC) and
direct (DC) power consumption. It was obtained that the
power demand required by the purifier is 52 W in AC, and
for 8 working hours it is needed 416 Wh/d.

2. The solar peak time (SPT) and average SPT considered for
Chiapas, México was 5.3 kWh/m? (Pérez-Denicia et al., 2017).

3. Backup time chosen was N=4 days. This means the time in
which the solar panels will not capture solar energy due to
unfavorable conditions and whole consumption will be
met with energy stored in the batteries.

4. The number of panels was calculated from total actual
consumption relation (Er) and the peak power of panel
(P,), the result obtained was 90 Wp.

5. The battery capacity was calculated for a backup time of 4
days, and daily consumption of 468 Wh/d. Thus, it was
obtained the necessity of 2 batteries of 115 Ah and 12 V for
each one.

6. The capacity of the controller was calculated in order to
obtain the maximum current (Ima) flowing in the
installation. For this, it was calculated the current
produced in the panel (Ip), the current consuming charges
(I and based on the maximum of these currents it was
calculated the one supported by the controller (Luque &
Hegedus, 2003).

2.2.2. AWP prototype construction

It was carried out the construction of the autonomous purifier
based on the AWP prototype design (Figure 1). The material for
manufacturing the prototype was galvanized steel of 24
caliber. Once it was built, we continued to integrate the
purification system and the photovoltaic system. Two deep
cycle batteries (115 A and 12 V) with a useful life of 5 years and
onesolar panel (90 W/m? power) the useful life of 20 years were
connected to ensure that the equipment works correctly.

The autonomous photovoltaic system was constructed
according to the dimensions as shown in Table 2.

It was observed that the energy generated satisfied the
energy demand required by the AWP prototype for 8 hours of
operation. The permeation rate from the membrane was 14
liters/hour (L/h), thus the working period of the prototype
showed a total flow of 112 liters/day (L/day). This gives a

calculation of 56 persons water need per day (assuming that a
person will consume only 2 L/day). If the water is required for
personal hygiene, then the number of persons will decrease
up to 3-4 (since the average quantity of water used for bathing
per person is 20 L/d).

Table 2. Autonomous photovoltaic system sizing.

Photovoltaic parameters Dimensions
Total power of the system: 52 W
Theoretical energy consumption for 8 hours: 416 Wh/d
Topa! actual consumption required by the 468 Wh/d
purifier:
Peak power of solar panel: 90 W/m?
Battery capacity (2 batteries): 115Ah, 12V

Controller capacity: 10A
Inverter capacity: 100W

In Figure 2, we can see the final AWP prototype. The overall
dimensions are: 110 cm x 90 cm x 70 cm (height x length x
width) and possesses relatively low weight 70 kg.

Figure 2. Front and side view of the working AWP prototype.

2.3. Evaluation procedures

2.3.1. Study area

The study was carried out in Chiapas, Mexico (17°33'23.5" N
and 93°22'51.7" 0). The main reason was because Chiapas